
Model No.HM1800 ELECTRIC BREAKER



Model No.HM1800 ELECTRIC BREAKER



Model No.HM1800 ELECTRIC BREAKER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
/∕ld Note1 NoteO

001 2OO35562 -CRES -EAL 1

00O O11O356O BALL BEARINW 5O02LLB 1

002 O5GG0563 SA-HER 1G 1

007B4 317__260 ARMAT9RE A--'U OO0Y 1

D10 INC. 162V3V5

003 5815O76G IN-9LATI/∕N SA-HER 1 ,

00361 5815236O IN-9LATI/∕N SA-HER /∕ 1 ,

0036O 5815756G IN-9LATI/∕N SA-HER /∕ 1

005 O110556G BALL BEARINW 5O00LLB 1

00G O1270563 /∕ RINW 20 1

008 13_3206_ M/∕T/∕R H/∕9-INW B C/∕MPLETE 1

C11 572_2165 BR9-H H/∕LDER O ,

C1O 572G1160 BR9-H H/∕LDER * O

CO0 71755365 XI* RINW O

D10 INC. G

00_ 1_1_3G6G A.C. CARB/∕N BR9-H CB6O07 1 ,

00_61 1_7__O67 CARB/∕N BR9-H -ET CB6O07 /∕ 1

010 572G0063 BR9-H H/∕LDER CAP G618 O ,

01061 572G106O BR9-H H/∕LDER CAP /∕ O

011 _711316_ XLAT SA-HER 5 7

01O _OO27162 HE*. -/∕CKET HEAD B/∕LT M5*O3 7 ,

01O61 O53_176O HE*. -/∕CKET HEAD B/∕LT M5*O3 * 7

012 O7183768 XAN 100 1 ,

01261 O700O765 XAN 100 * 1

017 _7OO0162 -PRINW SA-HER 8 1 ,

01761 O321536_ XLAT SA-HER 8 * 1

013 O3O10367 HE*. L/∕CK N9T M8612 1 ,

01361 _2170O68 HE*. N9T M8 * 1

015 O532776G F HE*. B/∕LT M3*83 O

01GD4 5O7_3263 XIELD OO0Y 1

018 717G8G6O M/∕T/∕R H/∕9-INW A 1

01_ O1O2386G NEEDLE BEARINW O3O0 1

0O0 O370016O S/∕/∕DR9XX KEU 7 O

0O1 O1230G6_ /∕ RINW 70 1

0OO O351316_ PIN 3 1

0O2 13_3216G WEAR H/∕9-INW C/∕MPLETE 1

D10 INC. O1VO_

0O7 O11O0_61 BALL BEARINW 5O0O 1

0O3 O370016O S/∕/∕DR9XX KEU 7 O

0O5 OO5O316_ -P9R WEAR OO 1

0OG O1125163 BALL BEARINW 5203LLB 1

0O8 O127G567 /∕IL -EAL 23 1

0O_ O12GO16G /∕ RINW 51 1

020 O128056_ /∕ RINW _0 1

021 13O71760 CRANK -HAXT C/∕MPLETE 1

C10 O1510760 INNER -LEEYE O0O0 1

02O61 13_53862 CRANK H/∕9-INW C/∕MPLETE 1 ,



C10 810G116G CA9TI/∕N LABEL 1 ,

02O6O 21533068 CRANK H/∕9-INW /∕ 1

022 O128056_ /∕ RINW _0 1

027 717G8365 CRANK H/∕9-INW CAP 1

023 717G8567 CAP C/∕YER 1

025 O312_065 F PAN HEAD -CRES M3*18 7

02G OO1G_268 HELICAL WEAR 30 1

028 O11O0_61 BALL BEARINW 5O0O 1

02_ _OO7_567 HE*. -/∕CKET HEAD B/∕LT M8*G3 7

070 O5O3O56O R9BBER -LEEYE 8 1 ,

07061 O5O32863 R9BBER -LEEYE 8 * 1

071 O3128_61 F C/∕9NTER-9NK HEAD -CRES 
M8*O8

1

07O 2OO78161 HANDLE BA-E 1 ,

07O61 2OO87G63 HANDLE BA-E * 1 ,

07O6O 2O705O6G HANDLE BA-E * 1

072 71780G6O -IDE HANDLE 1 ,

07261 71871361 -IDE HANDLE + 1

077 _7113O6G XLAT SA-HER 5 7

073 _OO27162 HE*. -/∕CKET HEAD B/∕LT M5*O3 7

075 O370016O S/∕/∕DR9XX KEU 7 O

07G61 _2150O60 HE*. N9T M1O O

078 _7O2016_ -PRINW SA-HER 1O O

07_ _7120165 XLAT SA-HER 1O O

030 2OO35363 HANDLE -HAXT 1

031 7131786_ NUL/∕N B9-H 13 O

03O 21521165 WEAR H/∕9-INW C/∕YER 1 ,

03O61 215G_O67 WEAR H/∕9-INW C/∕YER * 1

032 O11O1768 BALL BEARINW 520O 1

037 _5105065 RETAININW RINW -6O0 1

033 OO5O7O60 -P9R WEAR 7G 1

035 22171561 -LEEYE O3 1

03G _5O20162 RETAININW RINW R65O 1

038 _OO22165 HE*. -/∕CKET HEAD B/∕LT M5*O0 7

03_ _7113O6G XLAT SA-HER 5 7

050 717G8860 M/∕T/∕R H/∕9-INW C/∕YER 1 ,

05061 71_2O76G M/∕T/∕R H/∕9-INW C/∕YER + 1

051 2OO7G567 C/∕NECTINW R/∕D 1

05O O1275_61 /∕ RINW 23 1

052 O3G53268 -LEEYE 8 1 ,

05261 O5805168 PIN 13 /∕ 1

057 2OO78062 PI-T/∕N CULINDER 1

053 O125556_ /∕ RINW 3O 1

055 2OO3526_ -TRIKER 1

05G O5O03063 R9BBER RINW 37 1

058 2OO37863 CULINDER B 1

05_ O1255061 /∕ RINW 32 1

0G0 _OO5GG60 HE*. -/∕CKET B/∕LT M1O*33 7

0G1 _7O2016_ -PRINW SA-HER 1O 7

0GO 2152126O CULINDER A 1

0G2 O1280361 /∕ RINW 83 1

0G7 2OO35063 RETAINER RINW O



0G3 O220306O C/∕MPRE--I/∕N -PRINW 12 O ,

0G361 O220826G C/∕MPRE--I/∕N -PRINW 1O /∕ O

0G5 2OO7GG6O T/∕/∕L RETAINER P/∕LE O

0GG O35O1_61 PIN 7 O

0G8 2OO7G860 T/∕/∕L RETAINER 1 ,

0G861 2O7O2560 T/∕/∕L RETAINER * 1

0G_ 2OO33068 T/∕/∕L RETAINER -HAXT 1 ,

0G_61 2O7O2865 T/∕/∕L RETAINER -HAXT * 1

080 _31OGO6_ -PRINW PIN 8670 O

081 O53_8_61 HE*. -/∕CKET B/∕LT M1O*73 7

08O O32_8_62 -PRINW SA-HER 1O 7

082 2OO33165 T/∕/∕L H/∕LDER O_ 1

087 O12G3360 /∕ RINW G3 1

083 O1231G65 * RINW 70 1

085 2OO3576G IMPACT B/∕LT 1

08G O1255G6G /∕ RINW 50 1

088 2OO37_62 IMPACT B/∕LT H/∕LDER 1

08_W
1

55388261 P/∕SER -9PPLU C/∕RD 1.06O63.0 1

0_0 58O37567 C/∕RD W9ARD 1O61O3 1

0_1 _OO27162 HE*. -/∕CKET HEAD B/∕LT M5*O3 7 ,

0_161 _OO28161 HE*. -/∕CKET HEAD B/∕LT M5*50 - 7

0_O _7113O6G XLAT SA-HER 5 7

0_261 18O3326O HANDLE -ET 1 ,

D10 INC. 107

0_7 2OO78161 HANDLE BA-E 1 ,

0_761 2OO87G63 HANDLE BA-E * 1 ,

0_76O 2O705O6G HANDLE BA-E * 1

0_3 O2203160 C/∕MPRE--I/∕N -PRINW 75 O ,

0_361 O2217_62 C/∕MPRE--I/∕N -PRINW 1O * 1

0_5 _321056O RIYET 063 7

0_G 83G0_06O NAME PLATE HM1800 1

0_8 _OO23560 HE*. -/∕CKET HEAD B/∕LT M5*23 2

0__ 21521O67 REAR CA-E 1

100 O351316_ PIN 3 1

10OE4 58G0526_ C/∕RD CLAMP 1 ,

10OE1 58G03O67 -TRAIN RELIEX * 1

10261 O53__365 TAPPINW -CRES 7*18 O

10761 18O3326O HANDLE -ET 1 ,

D10 INC. _2

103 _11O7868 PAN HEAD -CRES M3*O8 2 ,

105 583GO362 -P/∕NWE -HEET 1

10GA4 57310363 N/∕I-E -9PPRE--/∕R 1

108 53112167 -SITCH C2D613M- 1

10_ 71707567 -SITCH LEYER 1 ,

10_61 71822O63 -SITCH LEYER - 1

110 7O122060 D9-T C/∕YER 1 ,

111 2712_G61 PLATE 30 1

11O 77O00_60 PACKINW 30 1

112 _11O1161 PAN HEAD -CRES M3*1O 7

117 7O178762 C9-HI/∕N R9BBER 1 ,

113 O53__365 TAPPINW -CRES 7*18 O



115 7182216G -SITCH C/∕YER 1

11G 71822262 HANDLE 1

118 7O183067 D9-T PLATE 1

11_ O35O0560 PIN 7 1

1O0 2732336_ -9PP/∕RT 1

1O1 O53__365 TAPPINW -CRES 7*18 O

1OO 71822761 HANDLE -9B BA-E 1 ,

1OO61 71_07762 HANDLE -9B BA-E /∕ 1

A01 G82O0268 HE*. SRENCH 3 1

Please state Parts No. when yo<r order. Print Date OO/11/O0O2


